ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7001

Appendix
for
DC 7A Nn66A
(1710-1780)

FCC RF Test Report 1/37 LML-R-TCC-201 V1.5



ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7001

Catalogue
1. EFFECTIVE ISOTROPIC RADIATED POWER ... sss s s sss s ssssssssssssssssssssssssssssssnssssssssnsssssssanees 3
1.1, TEST RESULTS @ ANTL (ANTENNA GAIN==3.80DBI) ...oovvoeeeeieeieeeeceeeteeeee et 3
2. PEAK-TO-AVERAGE RATIO ...ttt ssssss s ssssssss s ssssssssssssssssssssssssssssssssssnssnssssssssssssssnssnssnssnnsnssnssssaneas 6

2.1. TEST RESULTS

2.2. TEST PLOT S ittt ettt s sttt
3. MODULATION CHARACTERISTICS .....ootiiiirtriiinnisssssss sttt s sssas s sansas 7
3.1 TEST PLOT S ittt s+ttt 7
4. 99% OCCUPIED BANDWIDTH & 26DB EMISSION BANDWIDTH ..o 9
4.1. TEST RESULTS ettt ettt ettt bbb s bbbt 9
4.2. TEST PLOTS ittt bbb bbb s s R bbbt 10
5. CONDUCTED BAND EDGES ...ttt st sas s s sasssnsns 18
5.1. TEST PLOTS ittt bbb s bbb s st ARt 18
6. CONDUCTED SPURIOUS EMISSION .....cccoiiimrimnmisnssssssss s s sssassssssssasssssssssssssssssasssnsas 29
6.1. TEST PLOTS ittt bbb s bbb s st ARt 29
7. FREQUENCY STABILITY cotiiiirtiiiisssisiissnss sttt st et st sttt st sbs st sas s e 37
7.1. TEST RESULTS ettt ettt b8 s bbb 37

FCC RF Test Report 2/37 LML-R-TCC-201 V1.5



ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7001

1. Effective Isotropic Radiated Power
1.1. Test Results @ Antl (Antenna Gain=-3.80dBi)

SCS | Bandwidth | Channel Modulation Inner—lRB_LCezndul‘n:ﬁSiRR;itht (dBm)Inner_FuII M%BE:;?P (Ld'énng Verdict
15KHz 5MHz LCH DFT-Pi2BPSK 23.37 23.30 23.34 19.57 30.00 Pass
15KHz 5MHz LCH DFT-QPSK 23.37 23.34 23.35 19.57 30.00 Pass
15KHz 5MHz LCH DFT-16QAM 22.47 22.37 22.30 18.67 30.00 Pass
15KHz 5MHz LCH DFT-64QAM 20.69 20.76 20.84 17.04 30.00 Pass
15KHz 5MHz LCH DFT-256QAM 18.49 18.39 18.76 14.96 30.00 Pass
15KHz 5MHz LCH CP-QPSK 21.81 21.73 21.72 18.01 30.00 Pass
15KHz 5MHz MCH DFT-Pi2BPSK 23.17 23.17 23.16 19.37 30.00 Pass
15KHz 5MHz MCH DFT-QPSK 23.21 23.19 23.18 19.41 30.00 Pass
15KHz 5MHz MCH DFT-16QAM 22.32 22.24 22.24 18.52 30.00 Pass
15KHz 5MHz MCH DFT-64QAM 20.66 20.60 20.79 16.99 30.00 Pass
15KHz 5MHz MCH DFT-256QAM 18.34 18.36 18.63 14.83 30.00 Pass
15KHz 5MHz MCH CP-QPSK 21.75 21.60 21.62 17.95 30.00 Pass
15KHz 5MHz HCH DFT-Pi2BPSK 23.49 23.50 23.47 19.70 30.00 Pass
15KHz 5MHz HCH DFT-QPSK 23.47 23.48 23.54 19.74 30.00 Pass
15KHz 5MHz HCH DFT-16QAM 22.59 22.52 22.53 18.79 30.00 Pass
15KHz 5MHz HCH DFT-64QAM 20.85 20.91 21.10 17.30 30.00 Pass
15KHz 5MHz HCH DFT-256QAM 18.63 18.64 18.91 15.11 30.00 Pass
15KHz 5MHz HCH CP-QPSK 22.00 21.91 21.88 18.20 30.00 Pass
15KHz 10MHz LCH DFT-Pi2BPSK 23.37 23.25 23.37 19.57 30.00 Pass
15KHz 10MHz LCH DFT-QPSK 23.38 23.29 23.39 19.59 30.00 Pass
15KHz 10MHz LCH DFT-16QAM 22.29 22.35 22.39 18.59 30.00 Pass
15KHz 10MHz LCH DFT-64QAM 20.76 20.64 20.82 17.02 30.00 Pass
15KHz 10MHz LCH DFT-256QAM 18.36 18.40 18.76 14.96 30.00 Pass
15KHz 10MHz LCH CP-QPSK 21.78 21.71 21.77 17.98 30.00 Pass
15KHz 10MHz MCH DFT-Pi2BPSK 23.07 23.17 23.32 19.52 30.00 Pass
15KHz 10MHz MCH DFT-QPSK 23.04 23.14 23.32 19.52 30.00 Pass
15KHz 10MHz MCH DFT-16QAM 22.24 22.33 22.30 18.53 30.00 Pass
15KHz 10MHz MCH DFT-64QAM 20.62 20.64 20.69 16.89 30.00 Pass
15KHz 10MHz MCH DFT-256QAM 18.32 18.31 18.65 14.85 30.00 Pass
15KHz 10MHz MCH CP-QPSK 21.70 21.74 21.71 17.94 30.00 Pass
15KHz 10MHz HCH DFT-Pi2BPSK 23.39 23.47 23.54 19.74 30.00 Pass
15KHz 10MHz HCH DFT-QPSK 23.35 23.46 23.62 19.82 30.00 Pass
15KHz 10MHz HCH DFT-16QAM 22.50 22.52 22.50 18.72 30.00 Pass
15KHz 10MHz HCH DFT-64QAM 20.83 20.90 20.91 17.11 30.00 Pass
15KHz 10MHz HCH DFT-256QAM 18.55 18.53 18.94 15.14 30.00 Pass
15KHz 10MHz HCH CP-QPSK 21.96 21.98 21.90 18.18 30.00 Pass
15KHz 15MHz LCH DFT-Pi2BPSK 23.44 23.47 23.45 19.67 30.00 Pass
15KHz 15MHz LCH DFT-QPSK 23.43 23.44 23.45 19.65 30.00 Pass
15KHz 15MHz LCH DFT-16QAM 22.41 22.51 22.35 18.71 30.00 Pass
15KHz 15MHz LCH DFT-64QAM 20.67 20.78 20.88 17.08 30.00 Pass
15KHz 15MHz LCH DFT-256QAM 18.48 18.60 18.77 14.97 30.00 Pass
15KHz 15MHz LCH CP-QPSK 21.90 21.87 21.94 18.14 30.00 Pass
15KHz 15MHz MCH DFT-Pi2BPSK 23.35 23.36 23.34 19.56 30.00 Pass
15KHz 15MHz MCH DFT-QPSK 23.29 23.46 23.32 19.66 30.00 Pass
15KHz 15MHz MCH DFT-16QAM 22.40 22.52 22.41 18.72 30.00 Pass
15KHz 15MHz MCH DFT-64QAM 20.66 20.80 20.92 17.12 30.00 Pass
15KHz 15MHz MCH DFT-256QAM 18.49 18.52 18.87 15.07 30.00 Pass
15KHz 15MHz MCH CP-QPSK 21.86 21.96 21.91 18.16 30.00 Pass
15KHz 15MHz HCH DFT-Pi2BPSK 23.40 23.63 23.59 19.83 30.00 Pass
15KHz 15MHz HCH DFT-QPSK 23.42 23.61 23.53 19.81 30.00 Pass
15KHz 15MHz HCH DFT-16QAM 22.52 22.67 22.52 18.87 30.00 Pass
15KHz 15MHz HCH DFT-64QAM 20.77 20.95 21.05 17.25 30.00 Pass
15KHz 15MHz HCH DFT-256QAM 18.57 18.74 18.98 15.18 30.00 Pass
15KHz 15MHz HCH CP-QPSK 21.98 21.99 22.00 18.20 30.00 Pass
15KHz 20MHz LCH DFT-Pi2BPSK 23.45 23.33 23.43 19.65 30.00 Pass
15KHz 20MHz LCH DFT-QPSK 23.36 23.42 23.43 19.63 30.00 Pass
15KHz 20MHz LCH DFT-16QAM 22.37 22.12 22.45 18.65 30.00 Pass
15KHz 20MHz LCH DFT-64QAM 20.80 20.73 20.87 17.07 30.00 Pass
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15KHz 20MHz LCH DFT-256QAM 18.51 18.48 18.81 15.01 30.00 Pass
15KHz 20MHz LCH CP-QPSK 21.80 21.83 21.83 18.03 30.00 Pass
15KHz 20MHz MCH DFT-Pi2BPSK 23.26 23.33 23.36 19.56 30.00 Pass
15KHz 20MHz MCH DFT-QPSK 23.32 23.44 23.36 19.64 30.00 Pass
15KHz 20MHz MCH DFT-16QAM 22.43 22.49 22.44 18.69 30.00 Pass
15KHz 20MHz MCH DFT-64QAM 20.69 20.78 20.96 17.16 30.00 Pass
15KHz 20MHz MCH DFT-256QAM 18.41 18.57 18.93 15.13 30.00 Pass
15KHz 20MHz MCH CP-QPSK 21.80 21.78 22.10 18.30 30.00 Pass
15KHz 20MHz HCH DFT-Pi2BPSK 23.41 23.61 23.53 19.81 30.00 Pass
15KHz 20MHz HCH DFT-QPSK 23.44 23.58 23.57 19.78 30.00 Pass
15KHz 20MHz HCH DFT-16QAM 22.46 22.65 22.49 18.85 30.00 Pass
15KHz 20MHz HCH DFT-64QAM 20.74 21.02 20.98 17.22 30.00 Pass
15KHz 20MHz HCH DFT-256QAM 18.47 18.72 18.92 15.12 30.00 Pass
15KHz 20MHz HCH CP-QPSK 21.87 22.02 21.94 18.22 30.00 Pass
15KHz 25MHz LCH DFT-Pi2BPSK 23.54 23.32 23.45 19.74 30.00 Pass
15KHz 25MHz LCH DFT-QPSK 23.39 23.40 23.35 19.60 30.00 Pass
15KHz 25MHz LCH DFT-16QAM 22.50 22.48 22.24 18.70 30.00 Pass
15KHz 25MHz LCH DFT-64QAM 20.87 20.76 20.86 17.07 30.00 Pass
15KHz 25MHz LCH DFT-256QAM 18.52 18.55 18.78 14.98 30.00 Pass
15KHz 25MHz LCH CP-QPSK 21.97 22.06 21.87 18.26 30.00 Pass
15KHz 25MHz MCH DFT-Pi2BPSK 23.29 23.54 23.31 19.74 30.00 Pass
15KHz 25MHz MCH DFT-QPSK 23.33 23.56 23.27 19.76 30.00 Pass
15KHz 25MHz MCH DFT-16QAM 22.43 22.64 22.39 18.84 30.00 Pass
15KHz 25MHz MCH DFT-64QAM 20.73 20.90 20.91 17.11 30.00 Pass
15KHz 25MHz MCH DFT-256QAM 18.40 18.68 18.84 15.04 30.00 Pass
15KHz 25MHz MCH CP-QPSK 21.80 22.09 21.87 18.29 30.00 Pass
15KHz 25MHz HCH DFT-Pi2BPSK 23.55 23.73 23.58 19.93 30.00 Pass
15KHz 25MHz HCH DFT-QPSK 23.54 23.77 23.52 19.97 30.00 Pass
15KHz 25MHz HCH DFT-16QAM 22.69 22.72 22.50 18.92 30.00 Pass
15KHz 25MHz HCH DFT-64QAM 20.96 21.03 21.02 17.23 30.00 Pass
15KHz 25MHz HCH DFT-256QAM 18.68 18.81 18.99 15.19 30.00 Pass
15KHz 25MHz HCH CP-QPSK 22.12 22.18 22.00 18.38 30.00 Pass
15KHz 30MHz LCH DFT-Pi2BPSK 23.38 23.36 23.43 19.63 30.00 Pass
15KHz 30MHz LCH DFT-QPSK 23.27 23.37 23.35 19.57 30.00 Pass
15KHz 30MHz LCH DFT-16QAM 22.40 22.49 22.38 18.69 30.00 Pass
15KHz 30MHz LCH DFT-64QAM 20.61 20.75 20.92 17.12 30.00 Pass
15KHz 30MHz LCH DFT-256QAM 18.60 18.53 18.90 15.10 30.00 Pass
15KHz 30MHz LCH CP-QPSK 21.83 21.85 21.85 18.05 30.00 Pass
15KHz 30MHz MCH DFT-Pi2BPSK 23.18 23.44 23.37 19.64 30.00 Pass
15KHz 30MHz MCH DFT-QPSK 23.23 23.44 23.33 19.64 30.00 Pass
15KHz 30MHz MCH DFT-16QAM 22.26 22.51 22.34 18.71 30.00 Pass
15KHz 30MHz MCH DFT-64QAM 20.50 20.79 20.98 17.18 30.00 Pass
15KHz 30MHz MCH DFT-256QAM 18.48 18.62 18.87 15.07 30.00 Pass
15KHz 30MHz MCH CP-QPSK 21.74 21.96 21.88 18.16 30.00 Pass
15KHz 30MHz HCH DFT-Pi2BPSK 23.27 23.63 23.57 19.83 30.00 Pass
15KHz 30MHz HCH DFT-QPSK 23.30 23.68 23.52 19.88 30.00 Pass
15KHz 30MHz HCH DFT-16QAM 22.39 22.63 22.47 18.83 30.00 Pass
15KHz 30MHz HCH DFT-64QAM 20.65 20.93 21.03 17.23 30.00 Pass
15KHz 30MHz HCH DFT-256QAM 18.63 18.78 19.02 15.22 30.00 Pass
15KHz 30MHz HCH CP-QPSK 21.79 21.98 22.04 18.24 30.00 Pass
15KHz 35MHz LCH DFT-Pi2BPSK 23.44 23.39 23.24 19.64 30.00 Pass
15KHz 35MHz LCH DFT-QPSK 23.54 23.33 23.21 19.74 30.00 Pass
15KHz 35MHz LCH DFT-16QAM 21.98 22.05 22.25 18.45 30.00 Pass
15KHz 35MHz LCH DFT-64QAM 21.15 21.32 20.77 17.52 30.00 Pass
15KHz 35MHz LCH DFT-256QAM 18.49 18.60 18.76 14.96 30.00 Pass
15KHz 35MHz LCH CP-QPSK 21.80 21.95 21.77 18.15 30.00 Pass
15KHz 35MHz MCH DFT-Pi2BPSK 23.19 23.46 23.18 19.66 30.00 Pass
15KHz 35MHz MCH DFT-QPSK 23.13 23.32 23.13 19.52 30.00 Pass
15KHz 35MHz MCH DFT-16QAM 22.21 22.46 22.25 18.66 30.00 Pass
15KHz 35MHz MCH DFT-64QAM 21.06 21.33 20.81 17.53 30.00 Pass
15KHz 35MHz MCH DFT-256QAM 18.43 18.66 18.74 14.94 30.00 Pass
15KHz 35MHz MCH CP-QPSK 21.69 22.01 21.74 18.21 30.00 Pass
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15KHz 35MHz HCH DFT-Pi2BPSK 23.32 23.59 23.37 19.79 30.00 Pass
15KHz 35MHz HCH DFT-QPSK 23.26 23.56 23.40 19.76 30.00 Pass
15KHz 35MHz HCH DFT-16QAM 21.93 22.26 22.45 18.65 30.00 Pass
15KHz 35MHz HCH DFT-64QAM 21.20 21.46 20.95 17.66 30.00 Pass
15KHz 35MHz HCH DFT-256QAM 18.53 18.78 18.99 15.19 30.00 Pass
15KHz 35MHz HCH CP-QPSK 21.79 22.14 21.93 18.34 30.00 Pass
15KHz 40MHz LCH DFT-Pi2BPSK 23.32 23.39 23.37 19.59 30.00 Pass
15KHz 40MHz LCH DFT-QPSK 23.29 23.38 23.38 19.58 30.00 Pass
15KHz 40MHz LCH DFT-16QAM 22.33 22.51 22.34 18.71 30.00 Pass
15KHz 40MHz LCH DFT-64QAM 20.63 20.78 20.89 17.09 30.00 Pass
15KHz 40MHz LCH DFT-256QAM 18.61 18.64 18.83 15.03 30.00 Pass
15KHz 40MHz LCH CP-QPSK 21.77 21.87 21.85 18.07 30.00 Pass
15KHz 40MHz MCH DFT-Pi2BPSK 23.22 23.44 23.39 19.64 30.00 Pass
15KHz 40MHz MCH DFT-QPSK 23.22 23.50 23.35 19.70 30.00 Pass
15KHz 40MHz MCH DFT-16QAM 22.25 22.59 22.39 18.79 30.00 Pass
15KHz 40MHz MCH DFT-64QAM 20.64 20.85 20.85 17.05 30.00 Pass
15KHz 40MHz MCH DFT-256QAM 18.59 18.71 18.87 15.07 30.00 Pass
15KHz 40MHz MCH CP-QPSK 21.66 21.99 21.90 18.19 30.00 Pass
15KHz 40MHz HCH DFT-Pi2BPSK 23.10 23.55 23.53 19.75 30.00 Pass
15KHz 40MHz HCH DFT-QPSK 23.14 23.61 2351 19.81 30.00 Pass
15KHz 40MHz HCH DFT-16QAM 22.26 22.58 22.39 18.78 30.00 Pass
15KHz 40MHz HCH DFT-64QAM 20.53 20.86 20.96 17.16 30.00 Pass
15KHz 40MHz HCH DFT-256QAM 18.51 18.74 18.97 15.17 30.00 Pass
15KHz 40MHz HCH CP-QPSK 21.63 21.98 21.92 18.18 30.00 Pass
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2. Peak-to-Average Ratio
2.1. Test Results

) . Result (dB) Limit :
SCS Bandwidth Channel Modulation DFT-PI2BPSK DFT-OPSK (@B) Verdict
15KHz 40MHz LCH Outer_Full 8.85 7.92 13.00 Pass
15KHz 40MHz MCH Outer_Full 8.91 8.02 13.00 Pass
15KHz 40MHz HCH Outer_Full 8.52 7.22 13.00 Pass

2.2. Test Plots
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3. Modulation Characteristics
3.1. Test Plots

DC_7A_n66A / 15KHz / 40MHz

MCH / DFT-Pi2BPSK / Outer_Full MCH / DFT-QPSK / Outer_Full

|
‘

Measurement
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MCH / CP-16QAM / Outer_Full MCH / CP-64QAM / Outer_Full

E

Intentionally Blank
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4. 99% Occupied Bandwidth & 26dB Emission Bandwidth
4.1. Test Results

. . . 99% Occupied 26dB Emission .
SCS Bandwidth Modulation RB Config BandwidthF:MHz) Pl Verdict

15KHz 5MHz DFT-Pi2BPSK Outer_Full 4.48 5.07 Pass
15KHz 5MHz DFT-QPSK Outer_Full 4.49 5.06 Pass
15KHz 5MHz CP-QPSK Outer_Full 4.50 5.17 Pass
15KHz 5MHz CP-16QAM Outer_Full 4.49 5.12 Pass
15KHz 5MHz CP-64QAM Outer_Full 4.50 5.15 Pass
15KHz 5MHz CP-256QAM Outer_Full 4.49 5.14 Pass
15KHz 10MHz DFT-Pi2BPSK Outer_Full 8.93 9.50 Pass
15KHz 10MHz DFT-QPSK Outer_Full 8.93 9.72 Pass
15KHz 10MHz CP-QPSK Outer_Full 9.29 10.04 Pass
15KHz 10MHz CP-16QAM Outer_Full 9.29 10.10 Pass
15KHz 10MHz CP-64QAM Outer_Full 9.27 10.08 Pass
15KHz 10MHz CP-256QAM Outer_Full 9.31 10.12 Pass
15KHz 15MHz DFT-Pi2BPSK Outer_Full 13.46 14.46 Pass
15KHz 15MHz DFT-QPSK Outer_Full 13.43 14.40 Pass
15KHz 15MHz CP-QPSK Outer_Full 14.12 15.09 Pass
15KHz 15MHz CP-16QAM Outer_Full 14.12 15.12 Pass
15KHz 15MHz CP-64QAM Outer_Full 14.15 15.21 Pass
15KHz 15MHz CP-256QAM Outer_Full 14.12 15.18 Pass
15KHz 20MHz DFT-Pi2BPSK Outer_Full 17.82 18.88 Pass
15KHz 20MHz DFT-QPSK Outer_Full 17.82 18.84 Pass
15KHz 20MHz CP-QPSK Outer_Full 18.90 20.00 Pass
15KHz 20MHz CP-16QAM Outer_Full 18.98 20.04 Pass
15KHz 20MHz CP-64QAM Outer_Full 18.90 19.96 Pass
15KHz 20MHz CP-256QAM Outer_Full 18.98 20.08 Pass
15KHz 25MHz DFT-Pi2BPSK Outer_Full 22.88 24.05 Pass
15KHz 25MHz DFT-QPSK Outer_Full 22.83 24.00 Pass
15KHz 25MHz CP-QPSK Outer_Full 23.73 25.00 Pass
15KHz 25MHz CP-16QAM Outer_Full 23.73 24.95 Pass
15KHz 25MHz CP-64QAM Outer_Full 23.73 24.95 Pass
15KHz 25MHz CP-256QAM Outer_Full 23.73 24.85 Pass
15KHz 30MHz DFT-Pi2BPSK Outer_Full 28.59 29.70 Pass
15KHz 30MHz DFT-QPSK Outer_Full 28.47 29.82 Pass
15KHz 30MHz CP-QPSK Outer_Full 28.47 29.88 Pass
15KHz 30MHz CP-16QAM Outer_Full 28.53 29.76 Pass
15KHz 30MHz CP-64QAM Outer_Full 28.47 29.88 Pass
15KHz 30MHz CP-256QAM Outer_Full 28.53 29.82 Pass
15KHz 35MHz DFT-Pi2BPSK Outer_Full 32.10 33.32 Pass
15KHz 35MHz DFT-QPSK Outer_Full 32.10 33.39 Pass
15KHz 35MHz CP-QPSK Outer_Full 33.57 34.93 Pass
15KHz 35MHz CP-16QAM Outer_Full 33.57 34.86 Pass
15KHz 35MHz CP-64QAM Outer_Full 33.57 34.86 Pass
15KHz 35MHz CP-256QAM Outer_Full 33.50 34.86 Pass
15KHz 40MHz DFT-Pi2BPSK Outer_Full 38.44 40.16 Pass
15KHz 40MHz DFT-QPSK Outer_Full 38.44 40.16 Pass
15KHz 40MHz CP-QPSK Outer_Full 38.44 40.24 Pass
15KHz 40MHz CP-16QAM Outer_Full 38.52 40.08 Pass
15KHz 40MHz CP-64QAM Outer_Full 38.60 40.08 Pass
15KHz 40MHz CP-256QAM Outer_Full 38.52 40.16 Pass
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4.2. Test Plots

DC_7A_n66A / 15KHz / 5SMHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full
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1] 12.14 dBm| 1] 11.58 dBm)|
1.74573900 GHz| 1.74467000 GHz|
20 Troce Bw 4.475524476 MHz 20 v Oce Bw 4.485514486 MHZ
T1 r
2 2 IM2f1 -13.63 dBm)| m2[1] -14.40 dBm)|
- I ""‘J"’L‘/WW\ 1.74250000 GHz| 10 vy wmvx/\/\y\\ 1.74247000 GHz
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20di !..\
-30 ] ——] P—
b Hrurainions | S
“40
50 50
-0 di -60 df
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker ] Marker ]
Type | Ref | Tre | X-value | v-value | Function | Function Result 1| |_Type | Ref | Tre | X-value | Y-value | Function | Function Result 1|
M1 1 1.745730 GHz 12.14 dBm M1 1 1.74467 GHz 11.58 dém
T 1 1.7427622 GHz £.91 dBm Occ Bw 4.475524476 MHz T 1 1.7427522 GHz .33 dBm Occ Bw 4.485514486 MHz
T2 1 1.7472378 GHz 8.10 dBm T2 1 1.7472378 GHz 6.86 dBm
M2 1 1.7425 GHz -13.63 dBm M2 1 1.74247 GHz -14.40 dém
M3 1 1.74757 GHz -13.75 dBm ] M3 1 1.74753 GHz -13.48 dBm
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Spectrum | spectrum | ‘
Ref Level 32.00 d8m  Offset 7.06 B @ RBW SO kHz Ref Level 32,00 d8m  Offset 7.96 dB w RBW 50 kHz
fo Att 40 dB @ SWT 50 ms @ VBW 200 kHz Mode Auto Sweep jo Att 40 dB @ SWT 50 ms @ VBW 200 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
o7k max o7 max
FT§Y] 8.80 dBrm)| (1] 9.50 dBm)|
1.74326200 GHz| 1.74515000 GHz,
20 Occ Bw 4.495504496 MHZ 2 P Oce Bw 4.485514486 MHZ|
i M1 m2[1] -16.92 dBm)| 10.d m2[1] -16.14 dBm)|
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arker | Marker |
Type | Ref | Trc | X-value |__Y-value | Function | Funetion Result | | _Type | Ref | Trc | X-value | Y-value | Function | Function Result 1|
M1 ) 1.743262 GHz 8.82 dBm M1 1 1.74515 GHz 9.53 dBm
T1 1 1.7427522 GHz 4.60 dBm Occ Bw 4.495504496 MHz T1 1 1,7427423 GHz 4.02 dBm Occ Bw 4.435514486 MHz
T2 1 1.7472478 GHz 2.12 dBm T2 1 1.7472278 GHz 5.37 dém
M2 1 1.74241 GHz -16.92 dBm M2 1 1.74238 GHz -16.14 dém
M3 1 1.74758 GHz -16.98 dBm J M3 1 1.7475 GHz -15.89 dBm
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lo At 4008 @ SWT  SOms @ VBW 200kHz Mode Auto Swesp o At 40dB @ SWT  SOms @ VBW 200kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max | O
1[1] 8.65 dBm)| 11[1] 5.52 dBm|
1.74663800 GHz 1.74511000 GHz
20 Occ Bw 4.495504496 MHZ 2 Occ Bw 4.485514486 MHZ|
T m2[1] Mi : -16.89 dBm)| Y = m2[1] -20.23 dBm)|
T 2
R Y T B i e 3 1.74238000 GHz| T2 1.74243000 GHz|
. Yr\/ vv\-..\ . M\/w_,\/-w‘, E
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Marker ] Marker ]
Type | Ref | Trc | X-value | Y-vale | Function | Function Result 1| Type | Ref | Trc | X-value |___Y-value | Function | Function Result 1|
1 1.746638 GHz 8.65 dbm M1 1 1.74511 GHz 5.52 dBm
T1 1 1.7427423 GHz 3.50 dBm Oce Bw 4.495504496 MHz 1 1 1.7427423 GHz 1.31 dBm Oce Bw 4.485514486 MHz
T2 1 1.7472378 GHz 3.92 dBm T2 1 1.7472278 GHz 1.06 dém
M2 1 1.74238 GHz -16.89 dBm M2 1 1.74243 GHz -20.23 dém
M3 1 1.74753 GHz -17.33 dm | M3 1 1.74757 GHz -20.47 dbm
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Spectrum
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fo At 4008 @ SWT  50ms @ VBW 300 kHz Mode Auto Sweep o At 4008 @ SWT  SOms @ VBW 300kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
[@17k Max @17k Max
(1] 14.44 dBm| (1] 12.58 dBm)
1.7426020 GHz| 1.7452600 GHz
20 83 Oce Bw 8.931068931 MHZ| 20 1 Oce Bw 8.931068931 MHz
T1 o T
4 MALLL,, 2 -8.27 dBm)| A 4 ooy M2[1 y -12.76 dBm|
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CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz.
Marker’ Marker’ ]
Type | Ref | Trc | X-value ] Y-value | _Function | Function Result 1l Type | Ref | Trc | X-value 1 Y-value | _Function | Function Result 1l
M1 1 1.742602 GHz 14.44 dBm M1 1 1.74526 GHz 12.58 dém
T1 1 1,7403447 GHz 9.23 dBm Oce Bw £.931068931 MHz T1 1 1,7403447 GHz 9.52 dém Oce Bw. £.931068931 MHz
T2 1 1.7492757 GHz 8.54 dBm T2 1 1.7492757 GHz 9.07 dBm
M2 1 1.7401 GHz -8.27 dém M2 1 1,73992 GHz -12.76 dém
M3 1 1.7496 GHz -11.36 dém M3 1 1.74964 GHz -12.688 dBm
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Marker Marker ]
Type | Ref | Trc | X-value ] Y-value |__Function | Function Result | Type | Ref | Trc | X-value 1 Y-value | _Function | Function Result [
M1 1 1.741044 GHz 9.53 dBm M1 1 1.746179 GHz 9.11 dém
TE 1 17403447 GHz 5.50 dBm Oce Bw 9.290709291 MHz T1 1 1,7403447 GHz 5.44 dBm Oce Bw. 9.290709281 MHz
T2 1 1.7496354 GHz 4.94 dBm T2 1 1.7496354 GHz 5.92 dém
M2 1 1.73934 GHz -15.81 dém M2 1 1.73992 GHz -16.61 dBm
M3 1 1.74998 GHz -15.45 dBm M3 1 1.75002 GHz -16.59 dBm
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Spectrum 2 Spectrum
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fo At 4008 @ SWT  50ms @ VBW 300 kHz Mode Auto Sweep o At 4008 @ SWT  SOms @ VBW 300kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
[Pk max o7 max
TETEY] 8.81 dBm)| TFTEY] 5.67 dBm|
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Marker Marker |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result 1| Type | Ref | Tre | X-value I Y-value | __Function | Function Result 1l
M1 1 1.741823 GHz .81 dBm 1 1.744101 GHz 5.67 dbm
T1 1 1,7403447 GHz 6.81 dBm Oce Bw 9.270729271 MHz T1 1 1.7403247 GHz 2.33 dBm Oce Bw. 9.310689311 MHz
T2 1 1.7496154 GHz 5.62 dBm T2 1 1.7496354 GHz 3.43 dém
M2 1 1.73992 GHz -16.61 dém M2 1 1,73988 GHz -20.05 dém
M3 1 1.75 GHz -16.94 dém M3 1 1.75 GHz -18.44 dBm

)| ] Uimnn e
) )

Date: 22 DEC 2023 10:27:01

I

U e

Date: 22 DEC 2023 10:27:15

FCC RF Test Report

11 /37

LML-R

-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7001

DC_7A_n66A / 15KHz / 15MHz
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Spectrum ] 2
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Spectrum ] ‘uvn
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lo At 4008 @ SWT  50ms @ VBW S00KHz Mode Auto Sweep o At 4008 @ SWT  SOms @ VBW S00KHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@17k Max [0 17k Max
1] 13.74 dBm| (1] 13.98 dBm|
1.7392460 GHZ, 1.7404750 GHz
20 — Occ Bw 13.456543457 MHZ| 2 = Oce Bw - 13.426573427 MHz
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Marker’ Marker’ ]
Type | Ref | Trc | X-value ] Y-value | _Function | Function Result 1l Type | Ref | Trc | X-value 1 Y-value | _Function | Function Result 1l
M1 1 1.730245 GHz 13.74 dBm M1 1 1.740475 GHz 13.98 dBm
T1 1 1,7378971 GHz 10.28 dBm Oce Bw 13.456543457 MHz T1 1 1.7378971 GHz 10.95 dBm Oce Bw. 13.426573427 MHz
T2 1 1.7513536 GHz 9.40 dBm T2 1 1.7513237 GHz 9.91 dBm
M2 1 1.73741 GHz -11.41 dém M2 1 1.73744 GHz -10.75 dém
M3 1 1.75187 GHz -11.71 dém M3 1 1.75184 GHz -11.65 dbm
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Marker’ Marker ]
Type | Ref | Trc | X-value ] Y-value |__Function | Function Result | Type | Ref | Trc | X-value 1 Y-value | _Function | Function Result [
M1 1 1.738736 GHz 11.45 dBm M1 1 1.739515 GHz 11.64 dBm
T1 1 1,7378971 GHz 8.12 dBm Oce Bw 14.115884116 MHz T1 1 1.7379271 GHz 7.72 dém Oce Bw. 14.115884116 MHz
T2 1 1.752013 GHz 7.55 dBm T2 1 1.752043 GHz 8.32 dém
M2 1 1.73741 GHz -14.15 dBm M2 1 1.73741 GHz -13.94 dBm
M3 1 1.7525 GHz -13.20 dém M3 1 1.75253 GHz -13.48 dBm
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Marker Marker ]
Type | Ref | Trc | X-value | Y-value | _Function | Function Result 1| Type | Ref | Tre | X-value I Y-value | __Function | Function Result 1l
M1 1 1.741014 GHz 10.35 dBm 1 1.738856 GHz 7.96 dem
Ti 1 1.7378971 GHz 6.86 dBm Occ Bw 14.145854146 MHz T1 1 1.7379271 GHz 4.09 dBm Occ Bw 14.115884116 MHz
T2 1 1.752043 GHz 8.14 dBm T2 1 1.752043 GHz 3.55 dém
M2 1 173735 GHz -13.14 dém M2 1 1.73744 GHz -17.90 dém
M3 1 175256 GHz -14.19 dBm M3 1 1.75262 GHz -18.03 dém
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Spectrum ] &3 Spectrum ] ("Vn
Ref Level 32.00 dem _ Offset 7.96 0B @ RBW 200 kHz Ref Level 32.00 dem _ Offset 7.06 0B & RBW 200 kHz
lo A 4008 @ SWT  SDms @ VBW SO0KkHz Mode Auto Sweep o At 40dB @ SWT  SOms @ VBW SO0 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (017K Max
BT 13.96 dBm| TR} 12.50 dBm)|
1.7489560 GHz| 1.7360090 GHz|
20 = Ol Bw 17.822177822 MHz| 20 “!’1 Oce Bw 17.822177822 MHZ|
p o i MM, o . -10.66 dBm)| M2lL] 72 -12.02 dBm|
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CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker ]
Type | Ref | Trc | X-value ] Y-value | _Function | Function Result 1l Type | Ref | Trc | X-value 1 Y-value | _Function | Function Result 1l
M1 1 1.748956 GHz 13.96 dBm M1 1 1.736000 GHz 12.50 dem
T1 1 1.7355295 GHz 9.88 dBm Occ Bw 17822177822 MHz T 1 1.7355295 GHz 10.08 dBm Oce Bw 17.822177822 MHz
12 1 1.7533516 GHz 8.71 dBm 12 1 1.7533516 GHz 8.16 dBm
M2 1 1.735 GHz -10.66 dbm M2 1 1.73504 GHz -12.02 dbm
M3 1 1.75388 GHz -11.63 dBm M3 1 1.75388 GHz -12.37 dém
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fo At 408 @ SWT  50ms @ VBW 500kHz Mode Auto Sweep fo At 4008 @ SWT  SOms @ VBW S00kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[e1Fr vax o7k max
FTEY) 10.07 dBm)| TEY] 10.66 dBm)
1.7401650 GHz 1.7357690 GHz
20 = Oce Bw 18.901098901 MHz| 20 Oce Bw 18.981018981 MHz|
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Marker’ Marker ]
Type | Ref | Trc | X-value ] Y-value |__Function | Function Result | Type | Ref | Trc | X-value 1 Y-value | _Function | Function Result [
M1 1 1.740165 GHz 10.07 dBm M1 1 1.735769 GHz 10.66 dém
T1 1 1,7355285 GHz 6.75 dBm Oce Bw 18,901098901 MHz T1 1 17354895 GHz 6.47 dBm Oce Bw. 18,981018981 MHz
T2 1 1.7544306 GHz 5.94 dBm T2 1 1.7544705 GHz 7.23 dém
M2 1 1.73486 GHz -14.45 dBm M2 1 1,73492 GHz -14.52 dBm
M3 1 1.75496 GHz -14.50 dém M3 1 1.75496 GHz -14.16 dBm
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SGL Count 100/100 SGL Count 100/100
[Pk max o7 max
TETEY] 10.37 dBm| TFTEY] 7.13 dBm|
1.7368880 GHz 1.7414840 GHz
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rdwvw«ﬂmwmw 1.7350000 GHz i PR M At A Serr A 1.7349600 GHz
o o
p o | A ] \
-10 - -10
D1 -15.634 dBr Y k5 ui! 3
20d JJJ 1\ “20-tBm=={01 »1;374“‘/ \
i -30
FEMU POSMI e e T e R
-40 -40
50 50
-0 60
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker ]
Type | Ref | Trc | X-value | Y-value | _Function | Function Result 1| Type | Ref | Tre | X-value I Y-value | __Function | Function Result 1l
M1 1.736888 GHz 10.37 dBm 1 1.741484 GHz 7.13 dBm
T 1 1.7355295 GHz 6.52 dBm Occ Bw 18.901098301 MHz T 1 1,7354895 GHz 5.94 dBm Occ Bw 18.981016961 MHz
T2 1 1.7544306 GHz 6.24 dBm T2 1 1.7544705 GHz 2.13 dBm
M2 1 1.735 GHz -13.51 dBm M2 1 1.73496 GHz -18.63 dém
M3 1 1.75496 GHz -15.41 dBm M3 1 1.75504 GHz -18.74 dém
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Spectrum &3 Spectrum
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fo At 408 @ SWT  50ms @ VBW 1MHz Mode Auto Sweep o At 40dB @ SWT  S0ms @ VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@17k Max @17k Max
1[1] 15.12 dBm)| (1] 14.51 dBm)
20 e 1.7388060 GHz 20 1.7390560 GHz
W Occ Bw . 22.877122877 MHz| T1 M Occ Bw 22.827172827 MHZ|
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Iy f s
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CF 1.745 GHz 1001 pts Span 50.0 MHz CF 1.745 GHz 1001 pts Span 50.0 MHz.
Marker’ Marker’ ]
Type | Ref | Trc | X-value ] Y-value | _Function | Function Result 1l Type | Ref | Trc | X-value 1 Y-value | _Function | Function Result 1l
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